FCC Part 15.247 Test Report

1.20 dB Bandwidth

Test Mode Test Channel EBW[MHZ] Limit{MHZz] Verdict
DH5 2402 0.8288 PASS
DH5 2441 0.8216 PASS
DH5 2480 0.8296 PASS
2DH5 2402 1.114 PASS
2DH5 2441 1.112 PASS
2DH5 2480 1.123 PASS
3DH5 2402 1.127 PASS
3DH5 2441 1.142 PASS
3DH5 2480 1.141 PASS




FCC Part 15.247 Test Report

RL

Agilent Spectrum Analyzer - Occupied BW

20 dB Bandwidth_DH5_2402

1 RF S09 AC SENSE:PULSE ALIGN AUTO 09:55:11AMDec23, 2017 | _ |
Icenter Freq 2.402000000 GHz Center Freq: 2402000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg[Held: 11
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.401842 GHz
Ref Offset 7.01 dB
1Lo dB/div Ref 20.00 dBm 4.6540 dBm
og
1
oo 0 Center Freq||
0.00 P s 2.402000000 GHz
-10.0 —~,
“"\'\/\
-20.0 = “"p/
-30.0
TN - s -,/
-60.0
-60.0
-70.0
Center 2.402 GHz Span 2 MHz CF st
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms| 00000 K
Auto Man
Qccupied Bandwidth Total Power 10.9 dBm
845.93 kHz Freqoftset
Transmit Freq Error 622 Hz OBW Power 99.00 % OHz
x dB Bandwidth 828.8 kHz x dB -20.00 dB
Msa [gstamus

RL

Agilent Spectrum Analyzer - Occupied BW

20 dB Bandwidth_DH5_2441

! RF So08 AC SENSE:PULSE ALIGN AUTO 09:58:12 &M Dec 23, 2017
Icenter Freq 2.441000000 GHz Center Freq: 2.441000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 11
#IFGain:Low #Atten: 30 dB Radie Device:BTS
Mkr1 2.440842 GHz
Ref Offset 7.01 dB
10dB/div___ Ref 20.00 dBm 4.8003 dBm
Log 1
00 X Center Freq||
o.00 v o 2.441000000 GHz
100 =) e
200 -] vl NN
300 /x/fu“r L“rl
B L
400 e / \'“-‘H o
\,j ’"Lr‘j
-50.0
-60.0
-70.0
Center 2.441 GHz Span 2 MHz CF Step
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms 200.000 kHz
Auto Man
Occupied Bandwidth Total Power 11.1 dBm
838.04 kHz Freqoftse
Transmit Freq Error -562 Hz OBW Power 99.00 % OHz
x dB Bandwidth 821.6 kHz x dB -20.00 dB
MSG %STATUS




FCC Part 15.247 Test Report

Agilent Spectrum Analyzer - Occupied BW
i RL RF S0 AC

20 dB Bandwidth_ DH5_2480

SEMSE:PULEE]

ALIGM AUTO 10:00:24 AM Dec 23, 2017

|ICenter Freq 2.480000000 GHz

Center Frleq: 2.480000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
#IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.479842 GHz
Ref Offset 7.01 dB
10dBidiv  Ref 20.00 dBm 4.8744 dBm
og
1
00 * Center Freq||
0.00 A ST\ 2.480000000 GHz
-10.0 =i \.WM
200 /1 ““/ﬂ/ [T
/-v-r"’ ey
-30.0 ek -
40 ’\/‘_\\\/H/_,f/ v\"\\‘w\/ -
-60.0
-60.0
-70.0
Center 2.48 GHz Span 2 MHz CF St
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms| 00 000K
Auto Man
Occupied Bandwidth Total Power 11.2 dBm
835.71 kHz Freqoftoet
Transmit Freq Error 730 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 829.6 kHz x dB -20.00 dB
M3G [%STATUS

Agilent Spectrum Analyzer - Occupied BW
i RL RF S0Q  AC

20 dB Bandwidth_2DH5_2402

1 SEMSE:PULSE ALIGN AUTO 10:03:00 4M Dec 23, 2017
Icenter Freq 2.402000000 GHz Center Freq: 2402000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg[Held: 11
#IFGain:Low #Atten: 30 dB Radie Device: BTS
Mkr1 2.402126 GHz
Ref Offset 7.01 dB
10a3ian ___Ref 20.00 dBm 2.6672 dBm
og
100 !1 Center Freq||
o A== e 2.402000000 GHz
-10.0 N W‘J’ﬁ‘\\"\
-20.0
-30.0 "/r \
400 [ // ‘*\(\
\f\/,/ N, ST
-50.0
-60.0
-70.0
Center 2.402 GHz Span 2 MHz CF Step
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms 200,000 k=
| Aut M
Qccupied Bandwidth Total Power 10.4 dBm — an
1.0699 MHz Freqoftse
Transmit Freq Error 9.103 kHz OBW Power 99.00 % OHz
x dB Bandwidth 1.114 MHz x dB -20.00 dB

MSG

[gstamus
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Agilent Spectrum Analyzer - Occupied BW
i RL

20 dB Bandwidth_2DH5_2441

! RF So%  AC SEMSE:PULSE ALIGMN AUTO 1m:05:19 AM Dec 23, 2017
ICenter Freq 2.441000000 GHz Center Freq: 2.441000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.441128 GHz
Ref Offset 7.01 dB
10 dBidiv_ Ref 20.00 dBm 2.7043 dBm
og
100 !1 Center Freq||
0.00 P N 2.441000000 GHz
300 /| \
-40.0 P \"W J/J/ w\-\\“ \P/ 7
500
500
700
Center 2.441 GHz Span 2 MHz CF Step
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms 200,000 k=
Auto Man
Occupied Bandwidth Total Power 10.4 dBm
1.0717 MHz Freqofiset
Transmit Freq Error -8.511 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.112 MHz x dB -20.00 dB
MSG [%STATUS

20 dB Bandwidth_2DH5_2480

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0Q  AC SENSE:PULSE ALIGN AUTO 10:07:48 AM Dec 23, 2017
Icenter Freq 2.480000000 GHz Center Freq: 2.480000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Held:»111
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.480128 GHz
Ref Offset 7.01 dB
10a3ian ___Ref 20.00 dBm 2.6899 dBm
og
100 !1 Center Freq||
0.00 T e 2.480000000 GHz
100 e P el
[ 7
-20.0 =
-30.0 ’[N \
400 "‘»h\’\ﬂ J’/ W\\H e
-60.0
-60.0
-70.0
Center 2.48 GHz Span 2 MHz CF st
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms| 00000 K
Auto Man
Qccupied Bandwidth Total Power 10.6 dBm
1.0718 MHz Freqorset
Transmit Freq Error -8.036 kHz OBW Power 99.00 % OHz
x dB Bandwidth 1.123 MHz x dB -20.00 dB
Msa [gstamus
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Agilent Spectrum Analyzer - Occupied BW
i RL RF

20 dB Bandwidth_3DH5_2402

{ S0 AC SENSE:PULSE ALIGH AUTO 10:10:23 AM Dec 23, 2017
ICenter Freq 2.402000000 GHz Center Freq: 2.402000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
#IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.402002 GHz
Ref Offset 7.01 dB
10dBidiv  Ref 20.00 dBm 2.5781 dBm
og
00 *1 Center Freq||
0o FEEVESINESS 2.402000000 GHz
-10.0 i
-20.0 D M‘J’ \""-\
-30.0 ’"/J ,\
400 P f“/j \‘“
S~
-60.0
-60.0
-70.0
Center 2.402 GHz Span 2 MHz CF St
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms| 00 000K
Auto Man
Occupied Bandwidth Total Power 10.3 dBm
1.0664 MHz Freqofiset
Transmit Freq Error -1.427 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.127 MHz X dB -20.00 dB
M3G [%STATUS

20 dB Bandwidth_3DH5_2441

Agilent Spectrum Analyzer - Occupied BW
i RL RF S0Q  AC

1 SEMSE:PULSE ALIGN AUTO 10:16:20 4M Dec 23, 2017
Icenter Freq 2.441000000 GHz Center Freq: 2441000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg[Held: 11
#IFGain:Low #Atten: 30 dB Radie Device: BTS
Mkr1 2.441002 GHz
Ref Offset 7.01 dB
1Lo dBldiv Ref 20.00 dBm 2.5302 dBm
og
oo ‘1 Center Freq||
o et 2.441000000 GHz
100 . -
e’
-20.0 \-VJ\F\/ e
-30.0 /-J \r\‘
400 [ / -\'ﬁ
o \\}/ ]
-50.0
-50.0
-70.0
Center 2.441 GHz Span 2 MHz CF Step
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms 200,000 k=
Auto Man
Qccupied Bandwidth Total Power 10.3 dBm
1.0680 MHz Freqoftse
Transmit Freq Error -1.170 kHz OBW Power 99.00 % OHz
x dB Bandwidth 1.142 MHz x dB -20.00 dB

MSG

[gstamus
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20 dB Bandwidth_3DH5_2480

Agilent Spectrum Analyzer - Occupied BW
i RL RF S0 AC

SEMSE:PULEE] ALIGM AUTO 10:18:00AM Dac 23, 2017

||enter Freq 2.480000000 GHz Center Freq: 2430000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold:>1/1
#IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.480002 GHz
Ref Offset 7.01 dB

10aBay___Ref 20.00 dBm 2.4821 dBm

og

00 ‘1 Center Freq||

0.00 v | 2.480000000 GHz

-10.0 v \_V’\Jﬂ -

-20.0 2

1 N

iSD.D \\f(r ‘M\’/

-60.0
-70.0
Center 2.48 GHz Span 2 MHz CF St
Res BW 30 kHz #VBW 100 kHz Sweep 2.133 ms| 00 000K
Auto Man
Occupied Bandwidth Total Power 10.2 dBm
1.0703 MHz -
Transmit Freq Error 120 Hz OBW Power 99.00 % 0Hz
x dB Bandwidth 1.141 MHz x dB -20.00 dB

M3G % STATUS




FCC Part 15.247_Test Report

2.0ccupied Bandwidth

Test Mode Test Channel OBW[MHZz] Limit(MHZz] Verdict
3.Conducted Peak Output Power

Test Mode Test Channel Power[dBm] Limit[dBm] Verdict
DH5 2402 4.875 30 PASS
DH5 2441 4.974 30 PASS
DH5 2480 5.058 30 PASS
2DH5 2402 4.392 30 PASS
2DH5 2441 4531 30 PASS
2DH5 2480 4.61 30 PASS
3DH5 2402 4.403 30 PASS
3DH5 2441 4.472 30 PASS
3DH5 2480 4.496 30 PASS




FCC Part 15.247_Test Report

Agilent Spectrum Analyzer - Swept SA

Conducted Peak Output Power_DH5_ 2402

i RL RF 0@ AC SEMEEPULSE ALIGHN AUTO 09:55:44 AM Dec 23, 2017
ICenter Freq 2.402000000 GHz Avg Type: Log-Pur MACET23455| | reduency
PNO: Fast ~—»— Trig: Free Run Avg|Hold: 10/10 TYPE| I bt
IFGain:Low #atten: 30 dB verfP PP PP P
et Ofreet 701 dB Mkr1 2.401 831 875 GHZ|| ~ AutoTune
10 aBidiv  Ref 20.00 dBm 4.875 dBm
Log
Center Freq
100 .1 2.402000000 GHz
0.00 et R T
StartFreq
100 2.399500000 GHz
e Stop Freq
2.404500000 GHz
-30.0
400 CF Step
' 500.000 kHz
Auto Man
-50.0
00 Freq Offset
0Hz
-70.0
Center 2.402000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG ﬂkSTATUS
Conducted Peak Output Power_DH5 2441
Agilent Spectrum Analyzer - Swept SA
i RL RF 0@ AC SEMEEPULSE ALIGHN AUTO 09:58:43 &M Dec 23, 2017 F
ICenter Freq 2.441000000 GHz | Avg Type: Log-Pur TRACE[12345 6 requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE| I Yoy
IFGainlow  #Atten: 30 dB verfP PPPPP
ot Ofrect 701 dB Mkr1 2.441 052 500 GHZ|| ~ AutoTune
10dBiilv  Ref 20,00 dBm 4.974 dBm
Log
Center Freq
100 ’1 2.441000000 GHz
0.00 e W T
StartFreq
100 2.438500000 GHz
=0 Stop Freq
2.443500000 GHz
-300
400 CF Step
' 500.000 kHz
Auto Man
-500
D Freq Offset
0Hz
-70.0
Center 2.441000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG g sTatus




FCC Part 15.247_Test Report

Agilent Spectrum Analyzer - Swept SA

Conducted Peak Output Power_DH5 2480

i RL RF o0& AC SEMEEPULSE ALIGHN AUTO 10:00:58 AM Dec 23, 2017
|ICenter Freq 2.480000000 GHz Avg Type: Log-Pwr TRECE[12345 6 Frequency
PNO: Fast ~—»— Trig: Free Run Avg|Hold: 10/10 TYPE| I Wb
IFGain:Low #Atten: 30 dB perfF PPPPP
Ref Offset 7.01 dB Mkr1 2.479 805 000 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm 5.058 dBm
Log
Center Freq
0o .1 2480000000 GHz
000 s MR T
StartFreq
100 2.477500000 GHz
0 StopFreq
2.482500000 GHz
-30.0
-40.0 CF Step
500.000 kHz|
Auto Man
500
500 Freq Offset
0 Hz
700
Center 2.480000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VEW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG ﬂbSTATUS

Conducted Peak Output Power_2DH5 2402

Agilent Spectrum Analyzer - Swept SA
| RL RF S0Q  AC SEMSEPULEE] ALIGMN AUTO 10:02:33 AM Dec 23, 2017

[Center Freq 2.402000000 GHz | Avg Type: Log-Pur meck[lz3456|  Frequency
PNO: Fast ~—»— Trig:Free Run Avg|Held: 10M0 THPE | ik
IFGain:Low #Atten: 30 dB pETP PFPPP
Ref Offset 701 dB Mkr1 2.401 973 750 GHz AutoTune
10 dBidiv  Ref 20.00 dBm 4.392 dBm
Log
Center Freq
o8 1 2.402000000 GHz
0.00 DO I —— —
StartFreq
00 2.399500000 GHz
w0 Stop Freq
2.404500000 GHz
-300
400 CF Step
' 500.000 kHz
Auto Man
-500
&00 Freq Offset
0Hz
-70.0
Center 2.402000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG g sTatus




FCC Part 15.247_Test Report

Conducted Peak Output Power_2DH5 2441

Agilent Spectrum Analyzer - Swept SA
| RL RF o0& AC SEMEEPULSE ALIGHN AUTO 10:05:52 AM Dec 23, 2017

|ICenter Freq 2.441000000 GHz Avg Type: Log-Pwr TRECE[12345 6 Frequency
PNO: Fast ~—»— Trig: Free Run Avg|Hold: 10/10 TYPE| I Wb
IFGain:Low #Atten: 30 dB perfF PPPPP
Ref Offset 7.01 dB Mkr1 2.440 880 625 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm 4.531 dBm
Log
Center Freq
0o .1 2441000000 GHz
000 PO el I—
StartFreq
100 2.438500000 GHz
0 StopFreq
2.443500000 GHz
-30.0
-40.0 CF Step
500.000 kHz|
Auto Man
500
500 Freq Offset
0 Hz
700
Center 2.441000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VEW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG ﬂbSTATUS

Conducted Peak Output Power_2DH5 2480

Agilent Spectrum Analyzer - Swept SA
| RL RF S0Q  AC SEMSEPULEE] ALIGMN AUTO 10:08:22 AM Dec 23, 2017

[Center Freq 2.480000000 GHz | Avg Type: Log-Pur meck[lz3456|  Frequency
PNO: Fast ~—»— Trig:Free Run Avg|Held: 10M0 THPE | ik
IFGain:Low #Atten: 30 dB pETP PFPPP
Ref Offset 701 dB Mkr1 2.479 958 125 GHz AutoTune
10 dBidiv  Ref 20.00 dBm 4.610 dBm
Log
Center Freq
0o ‘1 2.480000000 GHz
0.00 NSRSt I——
StartFreq
00 2.477500000 GHz
w0 Stop Freq
2.482500000 GHz
-300
400 CF Step
500.000 kHz
Auto Man
-500
&00 Freq Offset
0Hz
-70.0
Center 2.480000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG g sTatus
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Agilent Spectrum Analyzer - Swept SA

Conducted Peak Output Power_3DH5 2402

i RL RF 0@ AC SENSEPULEE ALIGHN AUTO 10:10:56 AM Dec 23, 2017
ICenter Freq 2.402000000 GHz Avg Type: Lag-Pur TRACE[123456 Frequency
PNO: Fast ~—»— Trig: Free Run Avg|Hold: 10/10 TYFE|M Wohhihy
IFGain:Low #Atten: 30 dB perfF PPPPP
Ref Offset 701 dB Mkr1 2.401 961 875 GHz AutoTune
10 dBidiv  Ref 20.00 dBm 4.403 dBm
Log
Center Freq
0D '1 2.402000000 GHz
I StartFreq
00 2.399500000 GHz
e Stop Freq
2.404500000 GHz
300
400 CF Step
500.000 kHz
Auto Man
A00
500 Freq Offset
0 Hz
700
Center 2.402000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG %STATUS

Conducted Peak Output Power_3DH5 2441

Agilent Spectrum Analyzer - Swept SA
| RL RF S0Q  AC SEMSEPULEE] ALIGMN AUTO 10016052 AM Dec 23, 2017

[Center Freq 2.441000000 GHz | Avg Type: Log-Pur meck[iz3456|  Frequency
PNO: Fast ~—»— Trig:Free Run Avg|Held: 10M0 THPE | ik
IFGain:Low #Atten: 30 dB pETP PFPPP
Ref Offset 701 dB Mkr1 2.440 918 125 GHz AutoTune
10 dBiciv ~ Ref 20.00 dBm 4.472 dBm
Log
Center Freq
0o ’1 2.441000000 GHz
0.00 — I o S —~——
StartFreq
00 2.438500000 GHz
w0 Stop Freq
2.443500000 GHz
-300
400 CF Step
' 500.000 kHz
Auto Man
-500
&00 Freq Offset
0Hz
-70.0
Center 2.441000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)
MSG g sTatus
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Conducted Peak Output Power_3DH5 2480

Agilent Spectrum Analyzer - Swept SA

i RL RF o0& AC SEMEEPULSE ALIGHN AUTO 10018133 AM Dec 23, 2017
|ICenter Freq 2.480000000 GHz Avg Type: Log-Pwr TRECE[12345 6 Frequency
PNO: Fast ~—»— Trig: Free Run Avg|Hold: 10/10 TYPE| I Wb
IFGain:Low #Atten: 30 dB perfF PPPPP
Ref Offset 7.01 dB Mkr1 2.479 823 125 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm 4.496 dBm
Log
Center Freq
100 .1 2.430000000 GHz
000 m— T
StartFreq
-10.0 2.477500000 GHz
0 StopFreq
2.482500000 GHz
300
-40.0 CF Step
500.000 kHz|
Auto Man
500
500 Freq Offset
0 Hz
700
Center 2.480000 GHz Span 5.000 MHz
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.067 ms (8001 pts)

M3G

ﬂb ISTATUS




FCC Part 15.247 Test Report

4.Carrier Frequency Separation

Test Mode Test Channel ResultfMHz] LimitfMHz] | Verdict
DH5 2402 1.001 0.55 PASS
DH5 2441 0.898 0.55 PASS
DH5 2480 0.884 0.55 PASS
2DH5 2402 0.998 0.74 PASS
2DH5 2441 0.99 0.74 PASS
2DH5 2480 0.988 0.75 PASS
3DH5 2402 0.998 0.75 PASS
3DH5 2441 0.992 0.76 PASS
3DH5 2480 0.978 0.76 PASS
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Carrier Frequency Separation_DH5 2402

Agilent Spectrum Analyzer - Swept SA
il RL RF So@  AaC SEMSE:PLLSE ALIGN AUTO 10:26:13 AM Dec 23, 2017

|Center Freq 2.402500000 GHz | Avg Type: Log-Pwr MacE[123455| T reauency
PNO: Wide —»— Trig: Free Run Avg[Hold: 1010 TrPE |1 ik
IFGain:iLow  WAtten: 30 dB cerfP PPPPP
e Offeet 701 d AMKr1 1.000 50 MHz|| ~ AutoTune
10 dBidiv__Ref 20.00 dBm 0.001 dB
og 1A2
100 )\?} . CenterFreq
0.0 e W"""”“”"\N eaicisa "W\"\% 2.402500000 GHz
-10.0 P, Wi, 1
[ end v W
. e N iy
StartFreq
=500 2.401500000 GHz
-40.0
500
00 Stop Freq
2.403500000 GHz
-70.0
Start 2.401500 GHz Stop 2.403500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts) 200.000 kHz
| MER| MODE TRC SCL FUNCTIOM FUMCTIOM WIDTH FUMCTIOM WALUE m Man
m--———
i F | | 24018M76GHz[  4687dBm[ | | ]
sl ) I I Freq Offset
1|
¢ Il
7
s I
o
10 I
11
4
MSG [% STATUS

H ALIGH AUTO 09:39:55 AM Dec 29, 2017
|Center Freq 2.441500000 GHz RAvg Type: RMS TacE[l23as5s|  Freauency
—»— Trig:Free Run Avg|Hold: 1010 TPE M W't
PNO: Wide
IFGain:Low  MAtten: 30 dB CeT|P PPPFF
Ref Offset7.01 dB AMkr1 898 kHz AutoTune
10dBiciy_Ref 20.00 dBm -0.537 dB
100 7. ' Yoo CenterFreq
000 P e By A v "’““"‘h\q w4l | 2.441500000 GHz
o 4 LS NIVl | e
0 StartFreq
08 2.440500000 GHz
-400
-50.0
00 Stop Freq
2.442500000 GHz
-70.0
Start 2.440500 GHz Stop 2.442500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKR MODE TRC SCL FUNCTION FUMCTION WIDTH FUMCTION WALLE m Man
m--———
2 | 2AA1158GHz|  44d6dBm| | [ ]
sl I B I Freq Offset
-
|
70
s Il
s Il
10 I
11 N
£
MSG [y status
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Carrier Frequency Separation_DH5 2480

Agilent Spectrum Analyzer - Swepl SA

il RL RF S0Q SEMSE:PULEE] ALIGN AUTO 09:41:06 AMDec 29, 2017

|[Center Freq 2. 479500000 GHz | #Avg Type: RMS MacE[123455| T reauency
PNO: Wide —=— Trig: Free Run Avg|Hold: 10110 TYPE V) il
IFGain:iLow  WAtten: 30 dB cerfP PPPPP
Ref Offset 7.01 dB AMkr1 884 kHz AdtoTune
10 gBIdiv Ref 20.00 dBm -0.572 dB
100 f%véx .1A2 CenterFreq
0.00 /.f*"“ o L [, 2479500000 GHz
0.0 _('HArJ"(—l R [l sy _—
0 StartFreq
=500 2.478500000 GHz
-40.0
500
00 Stop Freq
2.480500000 GHz
-70.0
Start 2.478500 GHz Stop 2.480500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKR| MODE TRC SCL FUNCTION FUMCTIOM WIDTH FUMCTIOM VALUE m Man
m--———
2 | 2479162GHz[  4feddBm[ [ 0000000 00000000000 |
3 - I R R FreqOffset
g - 0 Hz
¢ Il
7
s I
o
10 I
11
4

[@ STATUS

Carrier Frequency Separation_2DH5_2402

S0Q ALIGN AUTO

1004444 AM Dac 23, 2017

[center Freq 2 402500000 GHz #Avg Type: RMS WaE[{23e55| requency
PNO: Wide —»— Trig: Free Run Avg|Hold: 1010 TPE M W't
IFGain:Low  WAtten: 30 dB CeT/F FRPFF
Ref Offset7.01 dB AMkr1 998 kHz AutoTune
10 gBIdiv Ref 20.00 dBm -0.015 dB
T
10.0 0 /!1\32 CenterFreq
0m e B s 2.402500000 GHz
0.0 %"‘WF/ \"”Mr‘ Mvﬂ/ \"W
e StartFreq
00 2.401500000 GHz
-400
-50.0
w00 Stop Freq
2.403500000 GHz
-70.0
Start 2.401500 GHz Stop 2.403500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKR MODE TRC SCL FUNCTION FUMCTION WIDTH FUMCTION WALLE m Man
m--———
2 | 2401844GHz|  3572dBm| | [ ]
] | I R R Freq Offset
g - 0Hz
|
70
s Il
s Il
10 I
11 R
<

[y status

=
7
5]




FCC Part 15.247_Test Report

Carrier Frequency Separation_2DH5 2441

Agilent Spectrum Analyzer - Swepl SA

il RL RF S0Q SEMSE:PULEE] ALIGN AUTO 10:55:07 AM Dec 23, 2017

|[Center Freq 2. 441500000 GHz | #Avg Type: RMS MacE[123455| T reauency
PNO: Wide —=— Trig: Free Run Avg|Hold: 10110 TYPE V) il
IFGaimLow  HAtten:30 dB verfP PP PP
Ref Offset7.01 dB AMkr1 990 kHz AutoTune
10 gBIdiv Ref 20.00 dBm -0.083 dB
100 A ’1A2 CenterFreq
000 N Y LY.V ALY WL 2.441500000 GHz
100 Mmuﬂuwﬂ . mvnuﬂu 'ﬂ nvmﬁ;w/ “\MWM"\U{* I
0 StartFreq
A0 2.440500000 GHz
-40.0
500
00 Stop Freq
2.442500000 GHz
700
Start 2.440500 GHz Stop 2.442500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MER| MODE TRC SCL FUNCTIOM FUMCTIOM WIDTH FUMCTIOM WALUE m Man
m--———
i F | | 2440844GHz|  3669dBm| [ [ ]
3 - I I I Freq Offset
'
|
7
s Il
oIl
10 I
11 R
4

[@ STATUS

Carrier Frequency Separation_2DH5_2480

S0Q ALIGN AUTO

10:57:25 AM Dac 23, 2017

[center Freq 2 479500000 GHz #Avg Type: RMS WaE[{23e55| requency
PNO: Wide —»— Trig: Free Run Avg|Hold:>10M0 TPE M W't
IFGain:Low  WAtten: 30 dB CeT/F FRPFF
Ref Offset7.01 dB AMkr1 988 kHz AutoTune
10 gBIdiv Ref 20.00 dBm -0.390 dB
10.0 K 142 CenterFreq
0.00 P i WP S 2 W!\« wvv""“-v-""\f\\,\‘m 2.479500000 GHz
100 f'"\f‘lnmnf"ﬁ”/ A g T ]
¥ Iy A v o
e StartFreq
00 2.478500000 GHz
-400
-50.0
w00 Stop Freq
2.480500000 GHz
-70.0
Start 2.478500 GHz Stop 2.480500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 200.000 kHz
| MKR MODE TRC SCL FUNCTION FUMCTION WIDTH FUMCTION WALLE m Man
m--———
2 | 2478172GHz|  33719dBM| [ | ]
&) | I I B Freq Offset
g - 0Hz
|
70
s Il
s Il
10 I
11 R
£

[y status

=
7
5]




FCC Part 15.247_Test Report

Carrier Frequency Separation_3DH5 2402

Agilent Spectrum Analyzer - Swepl SA
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Carrier Frequency Separation_3DH5_2441
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Carrier Frequency Separation_3DH5_2480

Agilent Spectrum Analyzer - Swepl SA
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FCC Part 15.247 Test Report

5.Dwell Time

Vo Shnne Width[?nusrlsr:op/ch] Hop;r[zt;lrly*ch] Bl Pl | Emi] | e
DH5 2402 2,87 106.7 0.306 04 | PASS
DH5 2441 2.87 106.7 0.306 04 | PASS
DH5 2480 2,87 106.7 0.306 04 | PASS
2DH5 2402 2.88 106.7 0.307 04 | PASS
2DH5 2441 2.88 106.7 0.307 04 | PASS
2DH5 2480 2.88 106.7 0.307 04 | PASS
3DH5 2402 2.88 106.7 0.307 04 | PASS
3DH5 2441 2.88 106.7 0.307 04 | PASS
3DH5 2480 2.88 106.7 0.307 0.4 | PASS
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Dwell Time_DH5 2402

Agilent Spectrum Analyzer - Swept 5A
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Agilent Spectrum Analyzer Swepl SA
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Agilent Spectrum Analyzer Swept 5A
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Agilent Spectrum Analyzer Swepl SA
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Agilent Spectrum Analyzer Swept 5A
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Agilent Spectrum Analyzer Swepl SA
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Agilent Spectrum Analyzer Swept 5A
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Agilent Spectrum Analyzer Swepl SA
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Agilent Spectrum Analyzer Swept 5A
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6.Hopping Channel Number

Test Mode Test Channel Number of Hopping Channel[N] Limit[N] | Verdict
DH5 2402 79 >=15 | PASS
2DH5 2402 79 >=15 | PASS
3DH5 2402 79 >=15 | PASS
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Hopping Channel Number_DH5 2402

Agilent Spectrum Analyzer - Swept SA
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Agilent Spectrum Arldlyzer Swepl SA
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7.Band-edge for RF Conducted Emissions

I P I B e
DH5 2402 On 4.401 -50.855 -15.6 PASS
DH5 2402 Off 4.369 -51.300 -15.63 PASS
DH5 2480 On 4.584 -50.035 -15.42 PASS
DH5 2480 Off 4,947 -50.756 -15.05 PASS
2DH5 2402 On 3.677 -50.183 -16.32 PASS
2DH5 2402 Off 3.888 -51.477 -16.11 PASS
2DH5 2480 On 3.695 -50.080 -16.31 PASS
2DH5 2480 Off 4.045 -50.872 -15.96 PASS
3DH5 2402 On 3.696 -50.017 -16.3 PASS
3DH5 2402 Off 2.583 -50.896 -17.42 PASS
3DH5 2480 On 3.714 -49.746 -16.29 PASS
3DH5 2480 Off 3.987 -51.262 -16.01 PASS
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Band-edge for RF Conducted Emissions_ DH5 2402 _Hopping On

Agilent Spectrum Analyzer - Swept SA
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Band-edge for RF Conducted Emissions_DH5 2402 Hopping Off

Agilent Spectrum Analyzer - Swept SA
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Band-edge for RF Conducted Emissions_ DH5 2480 Hopping On

Agilent Spectrum Analyzer, - Swept SA

] RL RF a0 @ SENSE:PULEE ALIGN ALUTO 10:32:53 AM Dec 23, 2017
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PNO: Fast ~—»— Trig:Free Run Avg|Hold: 10110 TVPE| M ekt
IFGain:Low #atten: 30 dB verP PPPPP
o Ofreet 701 dB MKkrd 2.496 565 0 GHZ|| ~ AutoTune
19dBidiy_Ref 20.00 dBm -50.035 dBm
00 V1 Center Freq
ML EEEELY R L
oo . . 2483500000 GHz
o AT AR A AT
VERIYVyryyy N‘IH‘IH' rYyy ‘”\1 1543 dbi |
0 \ StartFreq
=00 ]l 2453500000 GHz
-400 4
2 3 |
-500 I-“L = s !4 Tl X iy
00 StopFreq
' 2513500000 GHz
-70.0
Center 2.48350 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #V/BW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MER| MODE TRC| SCL FUMCTION FUNCTIOM WIDTH FUNCTIOM VALUE m Man
1 III-II___
p)d N | [f]  24835000GHz| 2303dBm| | [ ]
3 III-II___ Freq Offset
0Hz
6
7
]
9
10
1 - [ [ [ ]
<
MSG [% STATUS
Band-edge for RF Conducted Emissions_DH5_2480_Hopping Off
Agilent Spectrum Analyzer - Swept SA
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Pl ' ?
-40.0
-50.0 w-“‘j LW 2 A ; . ., X ; 3
£00 e i e ' Stop Freq
2,500000000 GHz
-70.0
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.133 ms (8001 pts) 2200000 MHz
MKR| MODE TRC| SCL FUMCTION FUNCTION WIDTH FUNCTION VALUE m Man
1 III-II___
p;d N | [f]  248350000GHz| 54530dBm| | [ |
3 | N | [f]  2850000000GHz| B4183dBm| [ [ ] Freq Offset
III | f[  249809975GHz| 50756dBm| [ | | 0Hz
q - r— @ ]
6
7
]
9
10
1 - [ [ [ ]
4
MSG [y status
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Band-edge for RF Conducted Emissions_2DH5 2402 _Hopping On

Agilent Spectrum Analyzer, - Swept SA

] RL RF S0 & SENSE:PULEE ALIGN ALUTO 10:53:06 AM Dec 23, 2017
Icenter Freq 2. 400000000 GHz #fwg Type: RMS MACE[T23455| | reduency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 10110 TVPE| M ekt
IFGain:Low #Atten: 30 dB verfP PPPPP
o Ofreet 701 dB Mkr4 2.383 470 0 GHzZ Auto Tune
19dBidiy_Ref 20.00 dBm -50.183 dBm
00 1 Center Freq
000 M P ARS AMARMRAH AnOEEREAAARS Y 2400000000 GHz|
IR BV W WA Y
) LT |
= |
ne J StartFreq
300 NJ 2.370000000 GHz
-40.0 4 f
3 P |
I NN S Y
00 StopFreq
' 2.430000000 GHz
-F0.0
Center 2.40000 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #V/BW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MER| MODE TRC| SCL FUMCTION FUNCTIOM WIDTH FUNCTIOM VALUE m Man
1 III-II___
)} M| [f| 24000000GHz|  ®1843dBm| | | ]
3 III-II___ Freq Offset
0 Hz
6
7
g
9
10
1 ]
<
MSG [% STATUS
Band-edge for RF Conducted Emissions_2DH5_2402_Hopping Off
Agilent Spectrum Analyzer - Swept SA
0 RL RF S0 5 SENSE:PULSE ALIGN ALTO 10:03:47 &M Dec 23, 2017 F
[Center Freq 2. 357000000 GHz | #Avg Type: RMS TRACE[L 2345 6 requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottty
IFGainLow  HAtten:30 dB oer|F PPPF P
o Ofreet 701 dB Mkré 2.374 848 GHZ Auto Tune
108y _Ref 20.00 dBm -51.477 dBm
o Q Center Freq
0.00 2.357000000 GHz
-10.0
-16.11 HEm|
0 StartFreq
00 d 2310000000 GHz
-400
4 i
500 T ™ T L N ™ 9 Ly ./\3 L {:IP
7500“ y AN i o e pan . AR P ey stopFreq
' 2.404000000 GHz
-f0.0
Start 2.31000 GHz Stop 2.40400 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 9.067 ms (8001 pts) 9.400000 MHz|
MKR| MODE TRC| SCL FUMCTION FUNCTION WIDTH FUNCTION VALUE m Man
1 III-II___
P)A N | [f]  2400000GHz| 637%dBm| | | ]
3 | N | [f]  2390000GHz| B4108dBm| | [ ] Freq Offset
III | f[ 2374848 GHz| H51477dBm| [ [ ] 0 Hz
x - 00 ]
8
7
g
9
10
1 ]
4
MSG [y status
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Band-edge for RF Conducted Emissions_2DH5 2480 Hopping On

Agilent Spectrum Analyzer, - Swept SA

] RL RF S0 & SENSE:PULEE ALIGN ALUTO 11:00:33 &AM Dec 23, 2017
Icenter Freq 2. 483500000 GHz #fwg Type: RMS MACE[T23455| | reduency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 10110 TVPE| M ekt
IFGain:Low #Atten: 30 dB verfP PPPPP
o Ofreet 701 dB MKkr4 2.485 930 0 GHzZ Auto Tune
19dBidiy_Ref 20.00 dBm -50.080 dBm
00 ! Center Freq
000 A Bm AW s Ml h oo d AR ER 2 483500000 GHz|
I CELinoLn i
AR LLRNEEE NIRANREL 1531 o |
- T
ne StartFreq
300 2453500000 GHz
-40.0 m 7 .4 3 |
500 it i v bl p———— |
00 StopFreq
' 2513500000 GHz
-F0.0
Center 2.48350 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #V/BW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MER| MODE TRC| SCL FUMCTION FUNCTIOM WIDTH FUNCTIOM VALUE m Man
1 III-II_—_
)} M| [f| 24835000GHz| ®2848dBm| | | ]
3 III-II_—_ Freq Offset
0 Hz
6
7
g
9
10
1 ]
<
MSG [@ STATUS
Band-edge for RF Conducted Emissions_2DH5_2480_Hopping Off
Agilent Spectrum Analyzer - Swept SA
0 RL RF S0 5 SENSE:PULSE ALIGN ALTO 10:08:36 &M Dec 23, 2017 F
[Center Freq 2. 489000000 GHz | #Avg Type: RMS TRACE[L 2345 6 requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottty
IFGainLow  HAtten:30 dB oer|F PPPF P
o Ofreet 701 dB Mkré 2.496 414 00 GHz Auto Tune
108y _Ref 20.00 dBm -50.872 dBm
o8 i L Center Freq
0.00 NW 2.489000000 GHz
-10.0 ‘J 'I.] -15 96 ¢Bm|
=200
[ \ StartFreq
00 !"J m 2.478000000 GHz
-400 ﬁ wﬂf
W 4
-50.0 ( k 2 . 3
o 9 (SO FUNT) RENTER R TR T g Attt oot Stop Freq
2.500000000 GHz
-f0.0
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.133 ms (8001 pts) 2.200000 MHz|
MKR| MODE TRC| SCL FUMCTION FUNCTION WIDTH FUNCTION VALUE M Man
1 III-II_—_
P)A N | [f]  248350000GHz| 64734dBm| | | ]
3 | N | [f]  250000000GHz| B4072dBm| | [ ] Freq Offset
III | f[  249641400GHz| 50872dBm| [ [ | 0Hz
x - 00 ]
8
7
g
9
10
1 ]
4
MSG [y status
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Band-edge for RF Conducted Emissions_3DH5 2402 _Hopping On

Agilent Spectrum Analyzer, - Swept SA

] RL RF a0 @ SENSE:PULEE ALIGN ALUTO 11:15:35AM Dec 23, 2017
[Center Freq 2. 400000000 GHz #Avg Type: RMS MACE[T23455| | reduency
PNO: Fast —=— Trig:Free Run Avg|Hold:>10/10 THPE IV i
IFGainLow  HAtten:30 dB verfP PPPPP
o Offect .01 dB MKkrd 2.386 800 0 GHZ]| ~ AuteTune
19 dBidiv_Ref 20.00 dBm -50.017 dBm
oo 1 Center Freq
0.00 Il.mlkti'urlahllu PRNCE Y ]\IHHA oAb 2400000000 GHz|
EGUGT O TR AT
LA A | AL ) A W 2 |
-200 I 1
‘ StartFreq
=00 I J 2370000000 GHz
-40.0 4
3 |
I )
00 StopFreq
' 2.430000000 GHz
-70.0
Center 2.40000 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #V/BW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MER| MODE TRC| SCL FUMCTION FUNCTIOM WIDTH FUNCTIOM VALUE m Man
1 III-II__—
) M| [f[  24000000GHz[ 63276dBm| | | |
3 III-II___ Freq Offset
0Hz
6
7
8
g
10
1 I I I B
<
MSG [@STATUS
Band-edge for RF Conducted Emissions_3DH5_2402_Hopping Off
Agilent Spectrum Analyzer - Swept SA
0 RL RF s0Q SENSE:PULSE ALIGN ALTO 10:11:10 AM Dec 23, 2017 F
ICenter Freq 2. 357000000 GHz | #Avg Type: RMS TRACE[12245 5 requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottty
IFGainLow  MAtten: 30 dB oer|F PPPF P
e Offect 701 dB Mkrd 2.365 930 GHZ|| ~ AutoTune
0B _Ref 20.00 dBm -50.896 dBm
oo i} Center Freq
0.00 ! 2.357000000 GHz
-10.0
-17.42 %m
0 StartFreq
500 ﬂ 2310000000 GHz
-40.0
‘ s b
A T | At A et i IO TR IR A I v
00 A oy L AR pan il L W WA YRR T T W stop Freq
2.404000000 GHz
-70.0
Start 2.31000 GHz Stop 2.40400 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 9.067 ms (8001 pts) 9.400000 MHz|
MKR| MODE TRC| SCL FUMCTION FUNCTION WIDTH FUNCTION VALUE m Man
1 III-II__—
)l N | [f[  2400000GHz[ 54823dBm| | | |
3 | N | [f]  2390000GHz| B4364dBm| | [ | Freq Offset
| 2365930GHz| 508%dBm[ [ [ | 0Hz
5 - 1
6
7
8
g
10
1 I I I B
4
MSG [y status
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Band-edge for RF Conducted Emissions_3DH5 2480 Hopping On

Agilent Spectrum Analyzer, - Swept SA

] RL RF a0 @ SENSE:PULEE ALIGN ALUTO 11:23:16 AM Dec 23, 2017
Icenter Freq 2. 483500000 GHz #fwg Type: RMS MACE[T23455| | reduency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 10110 TVPE| M ekt
IFGain:Low #atten: 30 dB verP PPPPP
o Ofreet 701 dB Mkrd 2.499 197 5 GHz|[ ~ AutoTune
19dBidiy_Ref 20.00 dBm -49.746 dBm
00 1 Center Freq
Coo LA A ] AR AR 2.483500000 GHz
I TR TN R TR L
SRASREARAY T L s 16,28 doml I
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=00 \I 2453500000 GHz
-40.0 ] 4
2 3 |
-500 \FL n o - .%u).
00 StopFreq
' 2513500000 GHz
-70.0
Center 2.48350 GHz Span 60.00 MHz CF Step
Res BW 100 kHz #V/BW 300 kHz Sweep 5.867 ms (8001 pts) 6.000000 MHz
MER| MODE TRC| SCL FUMCTION FUNCTIOM WIDTH FUNCTIOM VALUE m Man
1 III-II_—_
)l N | [f]  24835000GHz| B2221dBm| | [ ]
3 III-II_—_ Freq Offset
0Hz
6
7
]
9
10
1 - [ [ [ ]
<
MSG [% STATUS
Band-edge for RF Conducted Emissions_3DH5_2480_Hopping Off
Agilent Spectrum Analyzer - Swept SA
0 RL RF s0Q SENSE:PULSE ALIGN ALTO 10:18:48 &AM Dec 23, 2017 F
[Center Freq 2. 489000000 GHz | #Avg Type: RMS TACE[12345 6 requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M ottty
IFGainiLow  WAtten:30 dB oeTP PPPPP
o Ofreet 701 dB MKr4 2.499 763 50 GHz| ~ AutoTune
108y _Ref 20.00 dBm -51.262 dBm
o8 y L Center Freq
0.00 N*W 2.489000000 GHz
-10.0 I" ﬂ 18.01 dBm
0 ) \ StartFreq
=500 2.478000000 GH
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-50.0 )1 " ' \ ; 2 Q
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Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.133 ms (8001 pts) 2.200000 MHz|
MKR| MODE TRC| SCL FUMCTION FUNCTION WIDTH FUNCTION VALUE m Man
1 III-II_—_
pd N | [f]  248350000GHz| 55080dBm| | [ |
3 | N | [f]  2850000000GHz| Batd1dBm| | [ ] Freq Offset
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4
MSG [y status




FCC Part 15.247_Test Report

8.RF Conducted Spurious Emissions

Max. .
Test StartFre | StopFre [ RBW VBW Limit .
Test Mode Channel [MHZ] [MHZ] [KHz] [kHz] Pref[dBm] [I(_:I%Vn(:l] [dBm] Verdict

<-

DH5 2402 30 25000 100 300 4.697 | -45.106 15.303 PASS
DH5 2441 30 25000 100 300 4798 | -45.601 15<2'02 PASS
DH5 2480 30 25000 100 300 4905 | -46.336 = PASS

15.095
2DH5 2402 30 25000 100 300 3.366 | -45.712 16<E;3 4 PASS
2DH5 2441 30 25000 100 300 3.85 -46.088 [<-16.15| PASS
2DH5 2480 30 25000 100 300 3.601 | -45.760 16<3-99 PASS
3DH5 2402 30 25000 100 300 3.372 | -46.149 16<6_28 PASS
3DH5 2441 30 25000 100 300 3.383 | -45.030 16<6-17 PASS
3DH5 2480 30 25000 100 300 3.4 -45.956 | <-16.6 | PASS




FCC Part 15.247_Test Report

RF Conducted Spurious Emissions_DH5_ 2402

Agilent Spectrum Analyzer - Swept SA

il RL RF 500 AC SENSE:PULSE ALIGH AUTO 09:56:10 AM Dec 23, 2017 F
Icenter Freq 2.402000000 GHz | #Avg Type: RMS RECE[T2345 6 requency
PHO: Wide —»—~ 1rig:Free Run Avg|Hold: 1010 THPE |IM Wbttt
IFGainlow  #Atten: 30 dB oerfP PPPPP
ot Offeet 701 dB Mkr1 2.401 841 75 GHZ|| ~ AutoTune
10 dBidiv  Ref 20.00 dBm 4.697 dBm
fLog
CenterFreq
100 ’1 2.402000000 GHz
0.00 YT Vil
M/ \\W StartFreq
o ; 2.401000000 GHz
W"“M nn%ynwm 550 dgm ——————
=0 ' Stop Freq
2.403000000 GHz
200 "
¥ l\_\‘ |
40 W CF Step
' 200.000 kHz
Auto Man
500
o0 FreqOffset
0Hz
700
Center 2.402000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)
MSG [gstamus
Agilent Spectrum Analyzer - Swept SA
i RL RF S0Q  AC SENSE:PULSE ALIGN AUTO 09:56:23 AM Dec 23, 2017 F
Icenter Freq 12.515000000 GHz | #Avg Type: RMS TRACE[123 45 6 requency
PNO: Fast —»— Ttig:Free Run Avg[Held: 210 TYPE | Yk
IFGainlow  #Atten: 30 dB oerfP PPPPP
Auto Tune
Ref Offset 7.01 dB Mkr2 24.959 GHz
10 dBidiv  Ref 20.00 dBm -45.106 dBm
fLog
CenterFreq
0o 1 12515000000 GHz
oo
StartFreq
o 30.000000 MHz
-15.30 dBm|
=0 Stop Freq
25.000000000 GHz
200
00 5 CF Step
2.497000000 GHz
Auto Man
500
o0 FreqOffset
0Hz
700
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)
MSG [gstamus

RF Conducted Spurious Emissions_DH5_ 2441
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Agilent Spectrum Analyzer - Swept SA

i RL RF Soq  AaC SENSE:PLLSE ALIGN AUTO 09:58:56 AM Dec 23, 2017
Icenter Freq 2.441000000 GHz #Bvg Type: RMS mACE[123456 |  |reduency
PNO: Wide —— 1rig: Free Run Avg|Hoeld: 10/10 TYPE| I bl
IFGain:Low #Atten: 30 dB verfP PPPPP
ot Offeet 701 dB MKkr1 2.440 843 00 GHz Auto Tune
10dBidiv  Ref 20.00 dBm 4.798 dBm
Log
CenterFreq
0o /'lwm 2.441000000 GHz
0.oo MW\
/\K(J/ \L\%\\ StartFreq
400 4y A 2.440000000 GHz
whl P"’Nw ™ -15.20 dBm
0 o (111 '
: ! V Stop Freq
M/M 2.442000000 GHz
300 il L\V
0 W P | CF Step
200.000 kHz
Auto Man
-A0.0
o0 Freq Offset
0 Hz
-F0.0
Center 2441000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)
MSG %STATUS
Agilent Spectrum Analyzer - Swept SA
i RL RF Soq  AaC SENSE:PLLSE ALIGN AUTO 09:59:09 AM Dec 23, 2017 F
Icenter Freq 12.515000000 GHz \ #Bvg Type: RMS TReCE[12345 6 requency
PNO: Fast —»— Ttig:Free Run Avg|Hoeld: 2110 TYPE| I bl
IFGain:Low #Atten: 30 dB verfP PPPPP
Auto Tune
Ref Offset 7.01 dB Mkr2 24.994 GHz
10dBidiv  Ref 20.00 dBm -45.601 dBm
Log
CenterFreq
0.0 1 12515000000 GHz
0.oo
StartFreq
100 30.000000 MHz
-15.20 dBm|
=0 Stop Freq
25.000000000 GHz
-30.0
400 5 CF Step
2.497000000 GHz
Auto Man
-A0.0
a0 Freq Offset
0Hz
=700
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)
MSG %STATUS

RF Conducted Spurious Emissions_ DH5 2480
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Agilent Spectrum Analyzer - Swept SA
I RL RF SOs  AC

ALIGN AUTO

10:01:24 &M Dec 23, 2017

ICenter Freq 2.480000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Wide —— 1rig: Free Run Avg|Held: 10110 THPE |1 Wi
IFGain:Low #Atten: 30 dB perfP PPPPEP
Ref Offset 7.01 dB MKr1 2.479 843 25 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm 4.905 dBm
Log
CenterFreq
100 .1 2.480000000 GHz
0.oo WW
,r’M/ StartFreq
100 ey 2.479000000 GHz
nrN'W\ Wn 1510 dBim
il i
-200 W % Stop Freq
2.481000000 GHz
300 Wﬂ, W
a0 Mw *W‘“W CF Step
¥ 200.000 kHz
Auto Man
-A0.0
00 Freq Offset
0 Hz
-F0.0
Center 2480000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)

MSG

Agilent Spectrum Analyzer - Swept SA

% STATUS

i RL RF Soq  AaC SENSE:PLLSE ALIGN AUTO 10:01:37 AM Dec 23, 2017 F
|ICenter Freq 12.515000000 GHz | #Avg Type: RMS TRaCE[12345 6 requency
PNO: Fast —»— Ttig:Free Run Avg|Held: 2110 TYPE| M Wbt
IFGain:Low  #Atten: 30 dB perfP FPPFE
Auto Tune
Ref Offset 7.01 dB Mkr2 25.000 GHz
10 dBidiv  Ref 20.00 dBm -46.336 dBm
Log
CenterFreq
100 T 12.515000000 GHz
0.0o
StartFreq
100 30.000000 MHz
-15.10 dBm|
e Stop Freq
25.000000000 GHz
-30.0
400 5 CF Step
2.497000000 GHz
Auto Man
-50.0
10 FreqOffset
0Hz
-70.0
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)
MSG %STATUS

RF Conducted Spurious Emissions_2DH5 2402
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Agilent Spectrum Analyzer - Swept SA

|l RL RF Soq  AaC SENSE:PULSE] ALIGN AUTO 10:03:59 AM Dec 23, 2017
Icenter Freq 2.402000000 GHz #Bvg Type: RMS mAcE[123456 |  [reduency
PNO: Wide —— 1rig: Free Run Avg|Hoeld: 10/10 TYPE| I bl
IFGain:Low #Atten: 30 dB verfP P RFFP
ot Offeet 701 dB Mkr1 2.402 161 25 GHZ|| ~ AutoTune
10 dBidiv  Ref 20.00 dBm 3.366 dBm
Log
CenterFreq
0o ’1 2.402000000 GHz
0.0 qmu"\"v““{‘“ ey .‘
m N M StartFreq
00 /M\ o AL A, MJ\ i 2.401000000 GHz
. ] i L AL 4 , u
H\ I L\f “ n -16.63 dBm|
200 Ty f ! Il
M A h‘ Stop Freq
2.403000000 GHz
-30.0 3 h
0 W“ﬂvm"ﬁ M’\ o CF Step
| i 200.000 kHz
Auto Man
-50.0
o0 Freq Offset
0 Hz
-70.0
Center 2.402000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)

MSG

Agilent Spectrum Analyzer - Swept SA

% STATUS

i RL RF Soq  AaC SENSE:PLLSE ALIGN AUTO 10:04:11 AM Dec 23, 2017 F
|ICenter Freq 12.515000000 GHz | #Avg Type: RMS TRaCE[12345 6 requency
PNO: Fast —»— Ttig:Free Run Avg|Held: 210 THPE |1 Wi
IFGain:Low #Atten: 30 dB petP PRPFE
Auto Tune
Ref Offset 7.01 dB Mkr2 23.820 GHz
10 dBidiv  Ref 20.00 dBm -45.712 dBm
Log
CenterFreq
o8 ] 12.515000000 GHz
0.oo
StartFreq
00 30.000000 MHz
-16.63 dBm|
e Stop Freq
25.000000000 GHz
-30.0
400 2 CF Step
2.497000000 GHz
Auto Man
-A0.0 |
. Freq Offset
0Hz
=700
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)

MSG

% STATUS

RF Conducted Spurious Emissions_2DH5 2441
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Agilent Spectrum Analyzer - Swept SA

i RL RF Soq  AaC SENSE:PLLSE ALIGN AUTO 10:06:03 AM Dec 23, 2017
ICenter Freq 2.441000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Wide —— 1rig: Free Run Avg|Held: 10110 THPE |1 Wi
IFGain:Low #Atten: 30 dB perfP PPPPEP
Auto Tune
Ref Offset 7.01 dB Mkr1 2.441 160 25 GHz
10 dBidiv  Ref 20.00 dBm 3.850 dBm
Log
CenterFreq
100 M 2.441000000 GHz
0.00 . m'mw\r'”
/(W% Vr \4 StartFreq
100 ,“’Mﬂ{mlu FML ﬂ 2.440000000 GHz
fﬁn ; “ WN’W“ M’\ﬂ, 1615 dBm
20 Ml " Wi,
' o il Stop Freq
2.442000000 GHz
-30.0 Kj/ l’\
. w ‘ W CF Step
200.000 kHz
Auto Man
-A0.0
00 Freq Offset
0 Hz
-F0.0
Center 2.441000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)

MSG

Agilent Spectrum Analyzer - Swept SA
I RL RF SOs  AC

% STATUS

ALIGN AUTO

10:06:16 AM Dec 23, 2017

|ICenter Freq 12.515000000 GHz #Avg Type: RMS TRaCE[12345 6 Frequency
PNO: Fast —»— Ttig:Free Run Avg|Held: 210 THPE |1 Wi
IFGain:Low #Atten: 30 dB petP PRPFE
Auto Tune
Ref Offset 7.01 dB Mkr2 23.396 GHz
10 dBidiv  Ref 20.00 dBm -46.088 dBm
Log
CenterFreq
o8 ] 12515000000 GHz
0.oo
StartFreq
0.0 30.000000 MHz
-16.15 dBm|
e Stop Freq
25000000000 GHz
-30.0
400 _ CF Step
2 2.497000000 GHz
Auto Man
-A0.0
10 FreqOffset
0Hz
=700
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)

MSG

% STATUS

RF Conducted Spurious Emissions_2DH5 2480
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Agilent Spectrum Analyzer - Swept SA

|l RL RF S0%  AC SENSE:PULSE] ALIGN AUTO 10:08:48 AM Dec 23, 2017
ICenter Freq 2.480000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Wide —— 1rig: Free Run Avg|Held: 10110 THPE |1 Wi
IFGain:Low #Atten: 30 dB cerlP FRFPRP
Ref Offset 7.01 dB MKr1 2.479 841 75 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm 3.601 dBm
Log
CenterFreq
100 2.480000000 GHz

1
0.00 /"\’\n Al M\/_\

RanN StartF
oo Al Ww WM J\m\m.lmvﬂ qu 2.479000a000 t;:j
lfﬂ“ H Wf \1 EEELEE

: [ T

a0 “1 Stop Freq
2.481000000 GHz|

-30.0 '\4\,"/

400 Mm ’/H .MM CF Step

—I=

o LA 200.000 kHz
Auto Man
-A0.0
a0 Freq Offset
0 Hz
-F0.0
Center 2.480000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)
MSG %STATUS
i RL RF Soq  AaC SENSE:PLLSE ALIGN AUTO 10:09:00 AM Dec 23, 2017 Fi
Icenter Freq 12.515000000 GHz | #Bvg Type: RMS TReCE[12345 6 requency
PNO: Fast —»— Ttig:Free Run Avg|Hoeld: 2110 TYPE| I bl
IFGain:Low #Atten: 30 dB perfP PP PP
Auto Tune
Ref Offset 7.01 dB Mkr2 23.221 GHz
10 dBidiv  Ref 20.00 dBm -45.760 dBm
Log
CenterFreq
0o ] 12.515000000 GHz
0.oo
StartFreq
100 30.000000 MHz
-16.40 cBm|
=0 Stop Freq
25.000000000 GHz
-30.0
A0 97— CF Step
. 2.497000000 GHz
Auto Man
a0 Freq Offset
0Hz
=700
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)
MSG %STATUS

RF Conducted Spurious Emissions_3DH5 2402
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Agilent Spectrum Analyzer - Swept SA

|l RL RF Soq  AaC SENSE:PULSE] ALIGN AUTO 10:11:22 AM Dec 23, 2017
Icenter Freq 2.402000000 GHz #Bvg Type: RMS mAcE[123456 |  [reduency
PNO: Wide —— 1rig: Free Run Avg|Hoeld: 10/10 TYPE| I bl
IFGain:Low #Atten: 30 dB verfP P RFFP
ot Offeet 701 dB Mkr1 2.401 839 00 GHZ|[ ~ AutoTune
10 dBidiv  Ref 20.00 dBm 3.372 dBm
Log
CenterFreq
0o .1 2.402000000 GHz
000 “\vpb\n'ﬁrnapﬂvw -
StartFreq
100 A mlm ﬂUM \MMA rﬂf\fﬂﬁl 2.401000000 GHz
ﬂ.n‘ } M w Hj \'\\ -16.63 dBm|
=0 ' Stop Freq
2.403000000 GHz
300 of s
1
P T mM CF Step
i w f 200.000 kHz
Auto Man
500 !
o0 Freq Offset
0 Hz
-70.0
Center 2.402000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)
MSG %STATUS
|l RL RF Soq  AaC SENSE:PULSE] ALIGN AUTO 10:11:34 AM Dec 23, 2017 Fi
Icenter Freq 12.515000000 GHz | #Bvg Type: RMS TReCE[12345 6 requency
PNO: Fast —»— Ttig:Free Run Avg|Hoeld: 2110 TYPE| I bl
IFGain:Low #Atten: 30 dB verfP P RFFP
Auto Tune
Ref Offset 7.01 dB Mkr2 21.148 GHz
10 dBidiv  Ref 20.00 dBm -46.149 dBm
Log
CenterFreq
oo ] 12.515000000 GHz
0.0o
StartFreq
Ao 30.000000 MHz
-16.63 dBm|
=0 Stop Freq
25.000000000 GHz
-30.0
400 9 CF Step
. 2.497000000 GHz
Auto Man
a0 Freq Offset
0Hz
-70.0
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)
MSG %STATUS

RF Conducted Spurious Emissions_3DH5 2441
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Agilent Spectrum Analyzer - Swept SA

0 RL i3 S0 AC SEMSE:PULSE ALIGNAUTO | 10:17:04 AM Dec 23, 2017
ICenter Freq 2.441000000 GHz #lAvg Type: RM3 TRACE[12345 6 Frequency
PNO: Wide —— 1rig: Free Run Avg|Held: 10110 THPE |1 Wi
IFGain:Low #Atten: 30 dB perfP PPPPP
Auto Tune
Ref Offset 7.01 dB MKr1 2.441 172 00 GHz
10 dBidiv  Ref 20.00 dBm 3.383 dBm
Log
CenterFreq
10.0 .1 2.441000000 GHz|
0.00 My T I
. W L o \“ StartF
art Freq
00 A fm\ ﬂ.‘n\i YMJWT Unnﬁlm ﬂhﬂ 2.440000000 GHz
‘Ir U W -16.62 dBm|
200 Fi b

e ! Stop Freq
2.442000000 GHz
-30.0 iy

¥
_mm\)\u. lf \'ﬂ ] CF Step

i "y 200.000 kHz
Auto Man
-A0.0 T
o0 Freq Offset
0 Hz
-F0.0
Center 2441000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)
MSG %STATUS

Agilent Spectrum Analyzer - Swept SA

i RL RF Soq  AaC SENSE:PLLSE ALIGN AUTO 10:17:16 AM Dec 23, 2017 F
|ICenter Freq 12.515000000 GHz | #Avg Type: RMS TRaCE[12345 6 requency
PNO: Fast —»— Ttig:Free Run Avg|Held: 210 THPE |1 Wi
IFGain:Low #Atten: 30 dB petP PRPFE
Auto Tune
Ref Offset 7.01 dB Mkr2 24.582 GHz
10 dBidiv  Ref 20.00 dBm -45.030 dBm
Log
CenterFreq
o8 ] 12515000000 GHz
0.oo
StartFreq
00 30.000000 MHz
-16.62 dBm|
e Stop Freq
25.000000000 GHz
-30.0
400 ‘ CF Step
2.497000000 GHz
Auto Man
-A0.0
. Freq Offset
0Hz
=700
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)
MSG %STATUS

RF Conducted Spurious Emissions_3DH5 2480
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Agilent Spectrum Analyzer - Swept SA

|l RL RF S0%  AC SENSE:PULSE] ALIGN AUTO 10:18:59 AM Dec 23, 2017
Icenter Freq 2.480000000 GHz #Bvg Type: RMS mAcE[123456 |  [reduency
PNO: Wide —— 1rig: Free Run Avg|Hoeld: 10/10 TYPE| I bl
IFGain:Low #Atten: 30 dB verfP P RFFP
ot Offeet 701 dB Mkr1 2.479 864 25 GHZ|| ~ AutoTune
10 dBidiv  Ref 20.00 dBm 3.400 dBm
Log
CenterFreq
0o 1 2.480000000 GHz
0o A !&M’W AN
' " [
m /Y/{ W M StartFreq
100 A ! |J1T M 'm”fl‘ 2.479000000 GHz
fv 1 \‘T -16.60 dBm|
200 FIREIE W
I " Stop Freq
2.481000000 GHz
300 '// il
00 MWW \M m_/vw CF Step
¥ VU ! 200.000 kHz
Auto Man
-50.0
o0 Freq Offset
0 Hz
-70.0
Center 2.480000 GHz Span 2.000 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.067 ms (8001 pts)

MSG

% STATUS

Agilent Spectrum Analyzer - Swept SA
|l RL RF S0%  AC SENSE:PULSE] ALIGN AUTO 10:19:11 AM Dec 23, 2017

Icenter Freq 12.515000000 GHz \ #Bvg Type: RMS mACE[123456 |  |requency
PNO: Fast —»— Ttig:Free Run Avg|Hoeld: 2110 TYPE| I bl
IFGain:Low #Atten: 30 dB verfP P RFFP
Auto Tune
Ref Offset 7.01 dB Mkr2 24.554 GHz
10 dBidiv  Ref 20.00 dBm -45.956 dBm
Log
CenterFreq
oo i 12.515000000 GHz
0.0o
StartFreq
0o 30.000000 MHz
-16.60 dBm|
=0 Stop Freq
25.000000000 GHz
-30.0
400 CF Step
‘ 2.497000000 GHz
Auto Man
w0 Freq Offset
' 0Hz
-70.0
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.387 s (8001 pts)
MSG %STATUS
9.Restrict-band band-edge measurements
Test Hopping | Freq. Power | Gain | Ground E Detector Limit Verdict




FCC Part 15.247_Test Report

Mode [dBm] Factor | [dBuV/m] [dBuV/m]

DHS5 On 2310.0 | -44.63 2 0 52.63 PEAK 74 PASS
DHS5 On 2310.0 | -55.26 2 0 42.00 AV 54 PASS
DH5 On 2390.0| -44.64 2 0 52.62 PEAK 74 PASS
DHS5 On 2390.0 | -55.05 2 0 42.21 AV 54 PASS
DH5 On 2483.5| -43.88 2 0 53.38 PEAK 74 PASS
DH5 On 2483.5| -54.60 2 0 42.66 AV 54 PASS
DHS5 On 2500.0 | -44.68 2 0 52.57 PEAK 74 PASS
DH5 On 2500.0 | -54.66 2 0 42.60 AV 54 PASS
2DH5 On 2310.0 | -44.98 2 0 52.28 PEAK 74 PASS
2DH5 On 2310.0| -55.24 2 0 42.02 AV 54 PASS
2DH5 On 2390.0| -43.63 2 0 53.63 PEAK 74 PASS
2DH5 On 2390.0 | -55.00 2 0 42.26 AV 54 PASS
2DH5 On 2483.5| -44.59 2 0 52.66 PEAK 74 PASS
2DH5 On 2483.5| -54.54 2 0 42.72 AV 54 PASS
2DH5 On 2500.0 | -43.24 2 0 54.02 PEAK 74 PASS
2DH5 On 2500.0 | -54.64 2 0 42.62 AV 54 PASS
3DH5 On 2310.0 | -44.86 2 0 52.40 PEAK 74 PASS
3DH5 On 2310.0 | -55.23 2 0 42.03 AV 54 PASS
3DH5 On 2390.0| -43.76 2 0 53.50 PEAK 74 PASS
3DH5 On 2390.0 | -55.02 2 0 42.24 AV 54 PASS
3DH5 On 2483.5| -42.90 2 0 54.36 PEAK 74 PASS
3DH5 On 2483.5| -54.73 2 0 42.53 AV 54 PASS
3DH5 On 2500.0 | -44.50 2 0 52.76 PEAK 74 PASS
3DH5 On 2500.0 | -54.64 2 0 42.62 AV 54 PASS
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Restrict-band band-edge measurements 2402 _PEAK

Agilent Spectrum Analyzer - Swept SA

] RL RF S0Q  AC SEMSEPULEE] ALIGMN AUTO 02:56:41 AM Dec23, 2017

[Center Freq 2.352000000 GHz | Avg Type: Log-Pwr wacE[23456|  Frequency
PNO- Fast ~#~ 1rig:Free Run Avg|Hold: 10M0 THPE|M bttty
IFGainlow  #Atten:30 dB veT|P PRFF P
o Offeet 701 4B MKr3 2.390 000 GHZ|| ~ AutoTune
10 B _Ref 20.00 dBm -44.639 dBm
oo >} Center Freq
0m { \ 2352000000 GHz
-10.0 { |
0 1 StartFreq
00 5 3 | 2300000000 GHz
00 StopFreq
2.404000000 GHz
-700
Start 2.30000 GHz Stop 2.40400 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 10.400000 MHz
MER MODE| TRC| SCL! FUMCTION FUNCTION WIDTH FUNCTION VaLUE M Man
III-II___
)l N[ [ f|  2310000GHz|  44632dBm| | | ]
N | [f[ 2390000GHz[ 44639dBm| | | ] Freq Offset
] 0 Hz

[ status

Restrict-band band-edge measurements_2402_AV
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Agilent Spectrum Analyzer - Swept SA

] RL RF S0G  AC SENSE:PULSE ALIGH AUTO 09:56:52 4M Dec 23, 2017
[Center Freq 2.352000000 GHz | Avg Type: Log-Pwr wacE[l25456|  Freduency
PNO- Fast ~#~ 1rig:Free Run Avg|Hold: 1110 THPE|M bttty
IFGainlow  #Atten:30 dB veT|P PRFF P
o Offeet 701 4B MKr3 2.390 000 GHZ|| ~ AutoTune
10 dBidiv__Ref 20.00 dBm -55.046 dBm
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-10.0 |
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1 NN 2, 401 855 GHz I} 231 Bm | [ ]
pd N| [f] 2310000GHz| ®6281dBm| | [ ]
I N[ [F] 2.390 000 GHz 56046dBm| | 00000 000000 Freq Offset
4 I I 0 Hz
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¢ I
7
¢ Il
ol
10 I
11 I I I R A R
4 >
MSG I status

] RL RF SEMSE:PULSE ALIGN AUTO 10:01:54 AM Dec 23, 2017
[Center Freq 2. 489000000 GHz | Avg Type: Log-Pur Wt 23455  requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 10M0 THPE|M ottty
IFGain:Low  #Atten: 30 dB veT|P FPPF R
Auto Tune
Ref Offset 7.01 dB Mkr3 2.500 000 00 GHz
10 gBldiv Ref 20.00 dBm -44.683 dBm
oo Center Freq
0.00 / \ 2.489000000 GHz
00
=200 / \
/ \ StartFreq
300
\‘ 22 3]| 2478000000 GHz
-40.0 \‘Mm..uuuu T TR 1,_':\.1....&4“\..4‘ tlaninr L ukmgui
-A0.0
00 Stop Freq
' 2500000000 GHz
-f0.0
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 2.200000 MHz|
MKR| MODE TRC| SCL FUMCTION FUNCTION WIDTH FUNCTIOM VALUE m Man
III-II_—_
pl N | [f 2.483 500 00 GHz 43880dBm| [ ]
| f ] 2,500 000 00 GHz 44683dBm| | ] Freq Offset
4 I R R A R R 0Hz
5 - ]
6 - ]
7 - ]
8 ]
13 - ]
11 1 B B
<
MSG ﬂ% STATUS

Restrict-band band-edge measurements 2480 AV
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Agilent Spectrum Analyzer - Swept SA

] RL RF S0G  AC SENSE:PULSE ALIGH AUTO 10:02:06 AM Dec 23, 2017 F
[Center Freq 2.489000000 GHz | Avg Type: Log-Pwr TRACE[T2345 6 requency
PNO- Fast ~#~ 1rig:Free Run Avg|Hold: 5110 THPE|M bttty
IFGainlow  #Atten:30 dB veT|P PRFF P
o Offeet 701 4B MKr3 2.500 000 00 GHz|| ~ AutoTune
10 dBidiv__Ref 20.00 dBm -54.655 dBm
og
oo Center Freq
0m ,Q_ 2489000000 GHz
-10.0
=200 /
/ \ StartFreq
900 / \ 2.478000000 GHz
-40.0
50.0 \ 2 3
0. -
00 StopFreq
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-70.0
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 10 Hz Sweep 1.716 s (8001 pts) 2.200000 MHz
MER MODE| TRC| SCL! FUMCTION FUNCTION WIDTH FUNCTION VaLUE M Man
1 A 2, 479 867 26 GHz Y 086 Bm | [ ]
)] N[ [f|  248350000GHz| 54808dBm| [ [ ]
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¢ I
7
¢ Il
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e - [ [ [ |
4 >
MSG I status

] RL RF SEMSE:PULSE ALIGN AUTO 10:04:20 AM Dec 23, 2017
ICenter Freq 2. 357000000 GHz | Avg Type: Log-Pur maE[lg3456 | reduency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 10M0 THPE|M ottty
IFGain:Low  #Atten: 30 dB veT|P FPPF R
Auto Tune
Ref Offset 7.01 dB Mkr3 2.390 000 GHz
10 gBldiv Ref 20.00 dBm -43.627 dBm
oo 1 Center Freq
0o fﬂ\ 2.357000000 GHz
-100 ]
=200
j StartFreq
e 3 / 2,310000000 GHz
-4 W A Ly oy T T IO DT M.MM
-A0.0
00 Stop Freq
' 2.404000000 GHz
-f0.0
Start 2.31000 GHz Stop 2.40400 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 9.400000 MHz
MKR| MODE TRC| SCL FUMCTION FUNCTION WIDTH FUNCTIOM VALUE LI_tO Man
III-II_——
)l N[ [ ] 2.310 000 GHz 44976dBm| [ [ ]
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5 . —— orz
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g ]
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<
MSG ﬂ% STATUS

Restrict-band band-edge measurements_2402_AV
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Agilent Spectrum Analyzer - Swept SA

] RL RF S0G  AC SENSE:PULSE ALIGH AUTO 10:04:40 AM Dec 23, 2017
[Center Freq 2.357000000 GHz | Avg Type: Log-Pwr wacE[l2545|  Freduency
PNO- Fast ~#~ 1rig:Free Run Avg|Hold: 1110 THPE|M bttty
IFGainlow  #Atten:30 dB veT|P PRFF P
o Offeet 701 4B MKr3 2.390 000 GHZ|| ~ AutoTune
10 dBidiv__Ref 20.00 dBm -54.997 dBm
og
oo Center Freq
0m } 2.357000000 GHz
-10.0 I
=200 [\
f \ StartFreq
900 2310000000 GH
} . z
-40.0 1
2 3
-50.0
00 ’ — StopFreq
2.404000000 GHz
-70.0
Start 2.31000 GHz Stop 2.40400 GHz CF Step
Res BW 1.0 MHz #VBW 10 Hz Sweep 7.330 s (8001 pts) 9.400000 MHz
MER MODE| TRC| SCL! FUMCTION FUNCTION WIDTH FUNCTION VaLUE M Man
1 A 2, 402 132 GHz 9, 795 Bm | [ ]
)l N[ [f|  2310000GHz| 55239dBm| [ [ ]
I N[ [F] 2.390 000 GHz 54997dBm| | 0 000000000 | Freq Offset
4 I R 0 Hz
5 I
¢ I
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|
o N
10 I
. [ [ [ ]
4 >

MG I status

] RL RF SEMSE:PULSE ALIGN AUTO 10:09:18 AM Dec 23, 2017
ICenter Freq 2. 489000000 GHz | Avg Type: Log-Pur mAE[123456 | reduency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 10M0 THPE|M ottty
FPPREPF
IFGain:Low #Atten: 30 dB DET
Auto Tune
Mkr3 2.500 000 00 GHz
Ref Offset 7.01 dB
19cBidiy_Ref 20.00 dBm -43.240 dBm
o /.& 1 CenterFreq
0.00 2.489000000 GHz
-100 JJ/ \
=200 '( \
\ StartFreq
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-ADU Ll b LUeadaas 4l haall Db g uﬂ.'d.ull Al L b mld lma g all L * 1
-A0.0
00 Stop Freq
' 2500000000 GHz,
-f0.0
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 2.200000 MHz|
MKR| MODE TRC| SCL FUMCTION FUNCTION WIDTH FUNCTIOM VALUE ﬁ Man
III-II__—
)l N[ [ ] 2.483 500 00 GHz 44593dBm| [ ]
| f ] 2,500 000 00 GHz 43240dBm| | ] Freq Offset
4 - 11 ] 0 Hz
5 I A A R A
8 I A A R A
7 I R B R
g - ]
13 I A A R A
11 I I I I R A R
<

ﬂ% STATUS

=
@
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Restrict-band band-edge measurements 2480 AV
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Agilent Spectrum Analyzer - Swept SA

] RL RF S0G  AC SENSE:PULSE ALIGH AUTO 10:09:20 AM Dec 23, 2017
ICenter Freq 2.489000000 GHz | Avg Type: Log-Pwr wice[[25456|  Frequency
PNO- Fast ~#~ 1rig:Free Run Avg|Hold: 5110 THPE|M bttty
IFGainiLow  #Atten: 30 dB oeTP PPPPP
o Offeet 701 4B MKr3 2.500 000 00 GHz]| ~ AutoTune
10 dBidiv__Ref 20.00 dBm -54.638 dBm
og
oo Center Freq
o 1 2433000000 GHz
-10.0
=200
// \ StartFreq
-500 / \ 2.478000000 GHz
-40.0
/ \ 2 ) | —
A0
00 StopFreq
2500000000 GHz
-700
Start 247800 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 10 Hz Sweep 1.716's (8001 pts){| 2200000 Mz
MER MODE| TRC| SCL! FUMCTION FUNCTION WIDTH FUNCTION VaLUE M Man
1IN 2, 480 156 00 GHz 9 790 Bm [ 000 00000
)l N | [f|  248350000GHz[ 54539dBm| [ | |
I N[ [F] 2,500 000 00 GHz 54638dBm| | 0 00000000 | Freq Offset
4 I R 0Hz
5 I
¢ I
7
|
o N
10 I
11 | I I R R R
4 >
MSG I status

] RL RF SEMSE:PULSE ALIGN AUTO 10:11:52 AM Dec 23, 2017
ICenter Freq 2. 357000000 GHz | Avg Type: Log-Pur maE[lg3456|  reduency
—— Trig: Free Run Avg|Hold: 10M0 THPE|M ottty
PNO: Fast
IFGain:Low  #Atten: 30 dB veT|P FPPF R
Auto Tune
Mkr3 2.390 000 GHz
Ref Offset 7.01 dB
19cBidiy_Ref 20.00 dBm -43.758 dBm
o 1 CenterFreq
0o fﬂ\ 2.357000000 GHz
-100 J R
=200
, StartFreq
300 5 3 J 2310000000 GHz
QG ST WY PP S b VR IRPPT VI IETIE oo i ‘!tMM
-A0.0
. Stop Freq
' 2.404000000 GHz
-f0.0
Start 2.31000 GHz Stop 2.40400 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 9.400000 MHz
MKR MODE TRC SCL FUMCTION FUNCTION WIDTH FUMCTION WVaLUE LI_tO Man
III-II__—
)l N[ [ ] 2.310 000 GHz 44855dBm| [ ]
I[N [f] 2.390 000 GHz 43758dBm| | 0] Freq Offset
]
5 e 0Hz
8 I
7 ]
8 ]
9 I
10 I
vy ! [ |
L4
MSG ﬂ% STATUS
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Agilent Spectrum Analyzer - Swept SA

] RL RF SO0g  AC SEMSEPULSE ALIGH ALTO 10:12:03 AM Dec 23, 2017
ICenter Freq 2.357000000 GHz | Avg Type: Log-Pur maE[l23456|  reduency
PNO- Fast ~#~ 1rig:Free Run Avg|Hold: 1110 THPE|M bttty
IFGain:Low BAtten: 30 dB veT|P PRFF P
MKkr3 2.390 000 GHZ Auto Tune
Ref Offset 7.01 dB
10 dBiciv__Ref 20.00 dBm -55.015 dBm
og
ol Center Freq
0.00 G 2.357000000 GHz
-10.0
=200 (\
! \ StartFreq
-300 2.310000000 GH
J . 4
-40.0 r
s0p2 ..3 7
00 StopFreq
2.404000000 GHz
-700
Start 2.31000 GHz Stop 2.40400 GHz CF Step
Res BW 1.0 MHz #VBW 10 Hz Sweep 7.330 s (8001 pts) 9.400000 MHz
MER MODE| TRC| SCL! FUMCTION FUNCTION WIDTH FUNCTION VaLUE M Man
1 KA 2, 402 003 GHz 9, 929 Bm | [ ]
Pl N | [f|  2310000GHz|  &6231dBm| [ [ ]
I N[ [F] 2.390 000 GHz 56015dBm| | 0 000000000 Freq Offset
4 I R B 0 Hz
5 I
¢ I
7N
¢ Il
o
10 I
11 I I I I R R B
L4 >
MSG I status

] RL RF SEMSE:PULSE ALIGN AUTO 10:19:20 AM Dec 23, 2017
ICenter Freq 2. 489000000 GHz | Avg Type: Log-Pur maE[lg3456 | reduency
—— Trig: Free Run Avg|Hold: 10M0 THPE|M ottty
PNO: Fast
IFGain:Low  #Atten: 30 dB veT|P FPPF R
Auto Tune
Ref Offset 7.01 B Mkr3 2.500 000 00 GHz
19cBidiy_Ref 20.00 dBm -44.500 dBm
o 1 CenterFreq
0.00 2.489000000 GHz
-100 ”/ \’\
f hY
=200
7 \ StartFreq
500 3 3| 2478000000 GHz
-40.0 AT FPTIRTON Y AT PRI TR
-A0.0
. Stop Freq
' 2500000000 GHz,
-f0.0
Start 2.47800 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 2.200000 MHz
MKR| MODE TRC| SCL FUMCTION FUNCTION WIDTH FUNCTIOM VALUE LI_tO Man
III-II_——
)l N[ [ ] 2.483 500 00 GHz 42902dBm| [ ]
| f ] 2,500 000 00 GHz 44800dBm| | ] Freq Offset
4 N A A 0 Hz
5 - ]
8 - ]
7 I R E R I
8 -
13 - ]
e [ [ [ ]
<
MSG ﬂ% STATUS

Restrict-band band-edge measurements 2480 AV
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Agilent Spectrum Analyzer - Swept SA

RF S0Q  AC ALIGN AUTO 10:19:40 AM Dec 23, 20

17

ICenter Freq 2.489000000 GHz | Avg Type: Log-Pwr Wice[[25456|  Frequency
PNO- Fast ~#~ 1rig:Free Run Avg|Hold: 5110 THPE|M bttty
IFGainlow  #Atten:30 dB veT|P PRFF P
o Offeet 701 4B MKr3 2.500 000 00 GHz|| ~ AutoTune
10 dBidiv__Ref 20.00 dBm -54.641 dBm
og
oo Center Freq
0m " 2.489000000 GHz
-10.0
=200 /
/ \ StartFreq
900 / \ 2.478000000 GHz
-40.0 \
500 < 2 3
00 StopFreq
2500000000 GHz
-700
Start 247800 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 10 Hz Sweep 1.716's (8001 pts){| 2200000 Mz
MER MODE| TRC| SCL! FUMCTION FUNCTION WIDTH FUNCTION VaLUE M Man
III-II___
)l N[ [f|  248350000GHz[ &4726dBm| | | ]
N[ [f[  250000000GHz| 546841dBm| [ [ | Freq Offset
g || I R 0Hz
¢ I
7
|
o N
10 I
@ [ | [ |
4 >
MSG I status




